Y —

PARTS LIST
IN—IU) X

BSC—-8BL Series
BSC-8BL L1)—X

BSC-8BL-8BLH-8BLV
BSC-8BL-BTFL-8BLV-BTFL
BSC-8BL-BTFL-CD-DS

SEIKO SEWING MACHINE CO., LTD.



IS—YYZRSFIRIZEELT
I MBEHTHRTINRE. BSTRLTEYET,

2. ZOKIF2023F8ADT—RIZEDWVTHERENF=LDTY,
3. MRETFELLICHAERESNIEANHYET,

E ;X ° s
N—o
=7 1 L =~ 1,2
a7 .5 3 4
e 1 1 L= 56
4.5 2 56
= < .11 I 7.8
1 I 910
B 11 . =~ 11,12
5l o 1 I 13. 14
1 1 L=~ 15. 16
D 2 - 17.18
L Y . 1 -~ 19. 20
D Y. = 19, 20
HTE . TEARGIR  cooveeeeeeeerennneeeereennanan e 21, 22
BEYRBER  eeereeeeeeeseeeee s 23, 24
TiEYBE{RR(=8BY)  ceeereeerreessaaaeeeerenni e 25, 26
AR—Z BEEIFRAR  woreereererermnmmnnmmmnannaaeae e, 27,28
g = 11 - 29, 30
A b R IR Ta(— D) wrrerrrrrrrrrrrrrrnrraaaaaaaaaaaaaa e e e e a e 31, 32
HAIDINGIBEIT(—BT) #vvrrreerrrernnnnreerrmmmnnnnsaeaarrmnnnaaaaarenannns 31, 32
BRZAAYFBIHBR(-FLG T I BREL) ereeerrrrrnnmrrreremnnninnaaaaees 33, 34
FERAYFEIR = cveeerererenreeeerrer e 33, 34
= < - 1~ 35, 36
HZ T HF LT —BEGIZR(FL) +vrrerrrrrrrrrrrrrnnnmmrmmrrmmmnniaanaaareeannns 35, 36
FAKEUT T —R(F TSI ERE) weevenrrrerrrerermeererenneeeiininnnnns 37,38
(FBERIR  rvvvrererrrrrrrarr e 39, 40

1#%%551%(—88LV) ....................................................... 41,



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in Aug. 2023.

3. Parts are subject to changes in design without prior notice.

INDEX

pages
Machine body e, 1,2
Upper shaft mechanism  seeeersseeeees 3 4
Upper feed mechanism s, 5 6
Quick reverse mechanism = stersssersssssssssssssssssisssasiesassaseas 5 6
Needle bar and thread take—up mechanism  =+resesssssrerrmmrinnnn, 7.8
Presser foot mechanism  seeeeeeeseessesssssssasasasssasasisaeaaa. 9. 10
Feed mechanism = sevessesiserssresiserscresissresiessenees 11,12
Presser foot lifter mechanism  seeesereseeeaensasansaeieninaaeeaas 13 14
Upper feed mechanism e, 15, 16
Thread tension  aeeeeeeeeeeseseeeeeeieseseeeesessaeeeeaean, 17,18
Bobbin winder mechanism  seesrsseseseeesssescesieasaseaeienaaa. 19, 20
Tension release mechanism  srerereseeesesseseasieasaeeeeiesaeeaeean, 19, 20
Rotary hook shaft mechanism ~ seeeeeresrrr 21,22
R 23, 24
Bottom feed mechanism(—=8BY)  sreesrreeerareearraeeeninenas 25 26
Machine base, knee lifter mechanism = =rrreseresrrrmrermrmnrenrrnenaa 27. 28
Lubrication e 29 30
Alternating presser foot lifter mechanism (—CD) «+«rrerererrmrremememnnnnnnans 31,32
Quick reverse mechanism (=BT)  sreerererereeeeanenn s 31, 32
Knee switch mechanism (=FL) (Optional parts ) «=«««seessreeerrrrmmnnnnnnni. 33, 34
Manual switch mechanism  seesessssessasisasessaeieasaneas 33, 34
Air presser mechanism — seeeeeeeeeeeeeee 35 36
Presser foot actuator mechanism (—FL)  sxeerresrrareearrmmnnrmnanarenarnaannns 35 36
Mounted motor on a sewiing machine (Optional parts) ««=erererererrerrarnnn. 37, 38
Accessories e, 39, 40

Accessories(—SBLV) ........................................... 417



F{ABH{% /Machine body

—_




F{ABH{% /Machine body

o O S 2 Loy =

No. LB ES | > | 2 |z o B DESCRIPTION
PARTS No.| 2| B | P |? &|qTY

1 61785 | %] x| % 1 |EHR TOP COVER

2 [60227-02 x| x| x| x| 1 |CDEAVILAZIL DIAL BUSHING, CD

3 127177 x [ x| x| x| 8 | LI BOLT, SOCKET M5X0.8 L=16

4 |B150607 x [ x| x| x| 2 |EHRILRE RUBBER CAP, 32.8

5 |B117936 * | x| k| * 1 |34 RUBBER CAP, 9.4

6 (61786 * [ x| k] *x [ 1 [ERI—F/SwFD SHEET PACKING

7 161015 | x| x| % | 1 |KFEH N — COVER, :T/TAKE-UP LEVER

8 (31207 [ k| x| x| 1 |KFAN\—LETYIvr— WASHER, PLAIN M4

9 (60204 x| x| x| x| 1 |KFEHN—IE BOLT, SOCKET M4X0.7 L=6

10 |61798 - = *| x| 1 [3—FAN—({TESR) CORD COVER (ACCESSORY)

11| 8040 * | x| x| * 2 |3—FAh/n\—1t SCREW SM9/64X40 L=8

12 130025 x| x| x| x| 2 [3—FhAN—LtTYsv— WASHER, PLAIN 3.5

13 60002 x| x| x| x| 1 |@K FACE PLATE

14 160003 x| [ x| x| 1 [ER/SVFD PACKING,; F-PLATE

15 (27177 [ x| x| x| 2 |EHRL BOLT, SOCKET M5X0.8 L=16

16 |B159150 x [ x| x| x| 1 |@ERILRE RUBBER CAP, 20.5

17 160004 * k| | *x | 1 |EHRES OIL WICK, 12X12X130L

18 |B117936 x [ x| x| x| 2 |34k RUBBER CAP, 9.4

19 127172 x [ x| x| x| 5 |74 SCREW M6X1 L=8

20 [B104821 x [ x| x| x| 1 |[/\wHL/\—8T LR RUBBER CAP, 10.5

21 |B142374 k| x| x| * 2 [\ HLNN—ET v a BUSH, DRY ; L=20

22 |B140063 | k| % | * 1 |7\ IN—R by — PIN, DOWEL

23 |B153132 [ x| x| * 1 |7\ IN—RbyIN—Fa21—T NYLON TUBE, L=13.5

24 |B140063 * [ x| %] * [ 1 [N NN—XTYoHTAysi—  |PIN, DOWEL

25 |20161 x| x| %] x| 1 [@= OIL WINDOW

26 |B159150 x| x| % | x| 2 |Hhv#¥vITLEe RUBBER CAP,20.5

27 |B150607 x [ x| x| x| 1 |RUWWHLITLIE RUBBER CAP,32.8

28 |BS20345 x| x| % | - | 1 [3EYFAHHRCIE RUBBER CAP

29 [B159150 x| x| x| - | 1 [3—FyaLr RUBBER CAP, 20.5

30 [B142743 x [ x| -] - | 1 |[FLYYUE—R4g RUBBER CAP,27.5

3117555 x| x| x| x| 1 [Sysy— CYLINDER

32 (61759 x [ x| x| x| 1 [SUsF—h2 CYLINDER OIL GUARD

33 61847 x [ x| x| x| 4 [DULF—HZIE SCREW M3X0.5 L=6.0

34120218 x| x| % | x| 1 |FEHENTLE RUBBER CAP

36 /61748 x| - %] x| 1 [RyREREGDH BED PLATE(L)

37 61749 [ x| x| x| 1 |[RyRERER) BED PLATE(R)

38 161774 x [ - | x| x| 6 |[NyFLEiRL SCREW M5X0.8 L=7.2
61774 - *x1-1 -1 4 [RyFEiRiE SCREW M5X0.8 L=7.2

39 |61704C [ x| %] %[ 1 [RJWFH—FER) BELT GUARD SET

40 (61704 x| x| x| x| 1 [RILFHF—FKRHE BELT GUARD BODY

41160705 ® [ x| k| x [ 1 [RNJLH—FEH/N— BELT GUARD COVER

42 (34629 * [ % | x| x| 3 |NJFH—FEHN—IE SCREW M4X0.7 L=8.0

43 128058 x [ x| x| x| 2 |RJMHF—FARELE BOLT, SOCKET M6X1 L=12

44 110599 | x| x| % | 2 [RIWFH—FKRELEDTY ¥— WASHER, PLAIN M6

45 (61778 * [ x| %] * [ 3 [RNJLMH—FREL BOLT, SOCKET M6X1 L=50

46 |30046 | x| x| x| 1 |[7—R#1E SCREW M4X0.7 L=6

47131207 * [ x| x| * [ 1 [F—REELETYIv— WASHER, PLAIN M4

48 (13008 x| x| x| x| 1 |HRARILETYr— WASHER

49 [13388-A x| x| x| x| 1 |HAR)LE BED CLAMP SCREW M6X1

50 (17529 -1 %] x| 1 |[BHEBXZE SYNCHRONIZER SUPPORT

51137102 - *| x| 2 |BREFIZIAHEEF VY NUT M6X1

52 130625 =1 %] x| 1 [RHEBZI—FIZLT CABLE CLAMP

53 |30046 - - %] * 1 |3a—ko35271k SCREW M4X0.7 L=6

54 (28058 - -1-1 -1 1 |RIWrH—FiIL(E—2FBAXAF3>) |BOLT, SOCKET M6X1 L=12 (OP)

55 10599 -1 -1-1 - 1 |79y —(E—42R)FTay) WASHER, PLAIN M6 (OP)

56 137254 * [ x| k| ok 2 |BENAFRILLE SCREW M4X0.7 L=8.0

57 (31207 x| x| x| x| 2 |BEARILLETYSv— WASHER M4




L EhEH{%/Upper shaft mechanism

\\m@ B}

na
no
‘_|

) |
/ (/

N\

«




_ & B8 % /Upper

shaft mechanism

[

N, | BB E S B e DESCRIPTION
PARTS No.|QTY

1 (61784 1 | L%k UPPER SHAFT

2 161048 1 |9529F—avhin CRANK MOTION CAM

3 161003 1 | EERFTAZIL BUSHING, UPPER SHAFT

4 | 1309 1 |95 9hL1kA) POTION SCREW 6.75X24 L=20

5 118607 1 |95 9hL1kB) SET SCREW 6.75X24 L=14

6 (10524 1 |85 9E 1EA) SET SCREW 6.75X24 L=6.5

7 170016 1 |#t8EH59E1EB) SET SCREW 6.75X24 L=3.5

8 120067 =N S RUBBER CAP

9 115033 1 [ L& OIL WICK

10 {60009 1 | E#BRAS— () BEARING COLLAR, M ;U-SHAFT

1127172 2 | EEBRAS—(H)1E SET SCREW M6X1 L=8

12 160010 1 | EERTY S () BEARING

13161830 1 |R&EEHS— COLLAR, BOBBIN WINDER

14 135999 2 |HRBEHF—IE SET SCREW M6X1 L=6

15 160224 1 | ERJLT——($8) UPPER BELT PULLEY COMPLETE

16 160225 1 [ERJLRT—1)—1E(A) SET SCREW M6X1 L=12

17 128043 1 [EXNJLNT—1)—1EB) SET SCREW M6X1 L=10

18 (60008 1 | LEBRAZ— (%) BEARING COLLAR, B ;U-SHAFT

19 160013 1 | EEMBRAS—(1%) 1L & RETAINING RING, EXTERNAL C20

20 (27172 2 | EEBRAZ—(#2)1E SET SCREW M6X1 L=8

21 (60014 1 | LERTY T () BEARING

22 (61738 1 |BA3VT ALk TIMING BELT

23 (60225 1 | F—=1—1EA) POTION SCREW M6X1 L=12

24 (28043 1 |F—1—1k(B) SET SCREW M6X1 L=10

25 (61529 1 |7—)— PULLEY COMPLETE

26 |37031 1 |7—=)—#LRBL SCREW M6X1 L=16

27 137028 1 |7—=)—HLRLES WASHER

28 27172 1 | EEARLIE SCREW M6X1 L=8

29 (10563 1 [ EEARILT Y v— WASHER

30 |11069 2 | EEAZILTTILE FELT

31 (61035 1 [ E#AZILEIEA) OIL WICK, 6X6 L=250

32 [10729 1 | E8AZILRS OIL WICK

33 (61534 1 |XFIVT INDICATING RING

34 (27172 1 |XFYoJ1E SET SCREW M6X1.0 L=8




E 1% URH{%/Upper feed mechanism

>—L

~ L=




E1EYR8{%/Upper feed mechanism

>
o 8 = =1 4 _', Ny =
No. [ ELERES glElze BE 24 DESCRIPTION
PARTS No.| 2 | ® [ 5|aQTY
1 [61733C * | * | * 1 | EZEVEEOYRGER) UPPER FEED CONNECTING ROD COMP'S
2 (61733 x| x| * | 1 |EEYEEOvr UPPER FEED CONNECTING ROD
3 28076 * | x| % 1 | EEEZOyr#FERL BOLT, SOCKET M6X1 L=18
4 160217 * | x| % 1| ExEYESE (FR) UPPER FEED CONNECTION COMPLETE
5 (60484 x| x| x| 1 |[EZEYEEE/IAT PIPE, 4
6 (17047 * [ x| % | 1 | EXEYEHFESZEERL SHOULDER SCREW, SM9/32X28 L=8.5
7 (61734 x [ x| x| 1 [FEUEHEEARL PIN SCREW
8 17095 * | k[ x| 2 | EZEYEFEREIQLLLE RETAINING RING, E8
9 (61853 * | x| % 1 | EEYERZE=—)L/(T TUBE, 5X3X110L
10 |61854 * | x| % 1| XY ESE R OIL WICK, 2X2X210L
11130750 x [ x| x| 1 [EEYEH/NR FASTENING BAND
12 161732 * | x| % 1 |EYER=DHFE UPPER FEED CONNECTING LEVER
13 131021 * | * | % 1 |EYERE=SFEMl BOLT, SOCKET M6X1 L=16
14 {15017 * | k| x 1 EYERE /1T FEED CRANK PIPE
15 13036 x [ x| x| 1 [FEUERKBERLFYE NUT 11/32X28
16 |15018 * [ x| x| 1 |BEUERECDRLDTYYv— WASHER
W ELBH{%/Quick reverse mechanism
ﬁB =] % = g ) *ﬂg
No. FFEEEEE = & | I |l QI e DESCRIPTION
PARTS No.| 2 | ® [ 5|aQTY
1 160203 x| x| * | 1 [/\yOL/N\—Eh REVERSE STITCHING LEVER SHAFT
2 117095 x| *x | % 1 |73y L/ \—Ef 1t i RETAINING RING, E8
3 (B025100 * [ x| k| 1 NI LN—BHIET Y r— WASHER, PLAIN S 10
4 (B147504 x| x| x| 1 |[ZhTa SPACER
5 160204 * [ x| x| 3 |RTAL BOLT, SOCKET M4X0.7 L=6
6 |BS07375 x| x| % | 1 |/\wHLNN—=RTYH SPRING
7 |BS07374 x| x| * | 1 |/\wHLR— REVERSE STITCHING LEVER
8 [BS07384 x| - = | 1 |/1\woLR—ik REVERSE STITCHING LEVER PLATE
9 (B100511 x| - - | 1 [/\woL—iBLAl SCREW, SM3/16X32 L=6.5




&1#5- XFERH1% / Needle bar and thread take—up mechanism

40—

——

10

41

> 42

=

37




&1#5- XFERH1% / Needle bar and thread take—up mechanism

n A = sgep B2
No, | BB ES | | > |HE g DESCRIPTION
PARTS No.| B | B |QTY
1 |61787C * [ x| 1 [#ELEGED NEEDLE BAR BRACKET ASSY
2 161026 x| | 1 |8HELXE NEEDLE BAR BRACKET
3 (61787 * | x| 1 [#HELEH NEEDLE BAR BRACKET SHAFT
4 160028-03 * | x| 1 [R=ZBITTL RUBBER SHEET
5 160030 x| x| 2 |#ELEHKHREY PIN
6 160044 | x| 1 [$HBEEEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 (37112 * [ x| 2 |#HBEETEAL—IILLE SCREW M3X0.5 L=6
8 (61880 * [ x| 1 |§t4E NEEDLE BAR
10 |B140553 x| x| 1 |8tk SET SCREW, SM1/8X40 L=4.5
11 160041 * | x| 1 |EHElaE NEEDLE BAR CLAMP
12 (37134 x| x| 1 |EHERE&ERL SCREW M4X0.7 L=10
13 /61006 x| x| 1 |HHEEAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 (60034 x| x| 1 |#HBEETEEZ—IL/I(T OIL TUBE, 5X3X110L
15 (60032 x| x| 1 |#EBEXEHES OIL WICK, 2X2X700L
16 |60576 x| x| 1 |$HBEEERKRID SPONGE
17 |30046 * [ x| 1 |$BELTERRUDIE SCREW M4X0.7 L=6
19 161042 x| x| 1 |XFEEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 x| % | 2 |XFEEULERLC SCREW M6X1 L=8
21161034 * [ x| 1 |KEBEVHE OIL WICK
22 61881 * [ x| 1 |KFE THREAD TAKE-UP LEVER
23 161005 * [ x| 1 |8tBISVH NEEDLE BAR CLANK ROD
24 115026 * | x| 1 [RFEE NEEDLE BAR ROCK FRAME
25 (10728 * | x| 1 [RFEEERS OIL WICK
26 (10523 [ x| 1 [#EISUIEY STUD
27 110726 x| x| 1 ([8EISUIE S OIL WICK
28 (15038 x| x| 1 |EHEITUVEVT LR RUBBER CAP
29 |31110-A x| x| 1 |sHfa=it BOLT, SOCKET M3X0.5 L=10
30 [NO118 x| - | 1 |4tDPx17 #18 NEEDLE, DPx17 (#18)
NO116 - | 1 |4tDPx17 #16 NEEDLE, DPx17 (#16)
34 160043 x| [ 1 |SHELTEEAZILED BUSHING,
35 160081 x| x| 1 |HELIEEHAZILER) BUSHING, B
36 [B116920 * [ x| 2 |$tELTEHIYIY— WASHER
37 (60039 x| x| 2 |HELTEEHHAT— COLLAR
38 (27177 x| x| 2 |HBELTEEIT—HRL BOLT, SOCKET M5X0.8 L=16
39 190625 x| x| 2 |HHELEEHAT—HRLIyIv— WASHER, SPRING
40 (61024 x| x| 1 |gtfax NEEDLE CLAMP
41 (60634 x| x| 1 |gHaxmEYIE NEEDLE CLAMP BRAKE PIN
42 (61024C * [ [ 1 |$HEEEE NEEDLE CLAMP ASSY




P % B81%/Presser foot mechanism

-8BL -8BLV
-8BLH




10 % B8{%/Presser foot mechanism

Xn a2 = *E=
No, [ ERERES | | > BB R4 DESCRIPTION
PARTS No.| B | B |QTY
1 [60161 * [ x| 1 [BZEFEHAZILA) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 x [ x| 1 [BRLITFEHAZILB) BUSH, R ; SPREADER SHAFT
3 161831 * [ x| 1 R LIFEHAZILEC) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 x| x| 1 3R L(FEHAZLD) FEED SHAFT BUSH, L
6 160116 x| x| 1 |HABAZLL SCREW M5X0.8 L=8
7 160069 x| x| 1 |BRAH TV PRESSER ADJUSTING DIAL
8 160070 * | x| 1 |BAAERGE PRESSER ADJUSTING PLATE ASSY
9 160077 * [ x| 1 |FHAEFERTTILE FELT, PRESSER ADJUSTING PLATE
10 (60076 * | % 1 [z Y~IEY PIN
1111426 x| x| 1 |BRAHYIIE LLEF RETAINING RING, E7
12 (60156 x| x| 1 |z EIFELS G P-FOOT LIFTER CONNECTION ASSY
13 60157 x| x| 1 3R EIFERS RS OIL WICK, 2X2X400L
14 160158 x| x| 1 Wz LEEBEHEGRDEY PIN
15 (28043 x| x| 1 Bz EFEE 1L SCREW M6X1 L=10
17 160074 x| x| 1 |BABEBRTYU T8 SHAFT, PRESSER BAR SPRING
18 160073 x| ok [ 1 RRBETVLTZ(T) SPRING SUPPORT, D
19 160075 x| x| 1 [HWIBERTYLY PRESSER SPRING
20 |60071 x| k[ 1 WABRTUTHS— COLLAR
21 160072 x| x| 1 WABRTI)UIZ (L) SPRING SUPPORT, U
22 (19060 * | x| 2 (HABRTYLTGTHRT)VTEY PIN, SPRING 3X8
23 (31094 * | x| 1 [BABEBRTUTEHIEDE RETAINING RING, E5
24 (61788 * | x| 1 [#BZ EITE PRESSER BAR, LIFTER SHAFT
25 (60580 x| x| 2 [BRLITE#HS— COLLAR
26 (35999 x| x| 2 |z EFEAS—1ERL SET SCREW M6X1 L=6
27 (60380 x| x| 1 |BREFBI(L) KNEE LIFTER ARM, U
28 (28031 * [ x| 1 [EYEIFEE(E)RFERL BOLT, SOCKET M6X1 L=14
29 (60163 * | x| 1 (H2EFB(E)RTYLY SPRING
30 |60378 * | [ 1 |BRLEIFESEGED KNEE LIFTER CONNECTING BAR ASSY
31 [60378-01 x| x| 1 |BREITESES KNEE LIFTER CONNECTING BAR
32 (30203 x| x| 2 |YooR—L LINK BALL
33 (11412 * [ x| 2 |YroR—ILFvb NUT
34 (28578 * [ x| 2 |EFLEIFERBETYv— WASHER, SPRING
35161762 x| x| 1 |2 LEIFHLB) PRESSER BAR LIFTER CAM, B
36 /34323 x| x| 1 R EIFALBHERL BOLT, SOCKET M5X0.8 L=18
37 61761 x| x| 1 B2 EIFHLN) PRESSER BAR LIFTER CAM, A
38161050 x| x| 1 |2 EFALNABERL SHOULDER SCREW, SM15/64
39 161051 x| x| 1 |HBRALEFHALA)TY v— WASHER, PLAIN L6
40 | 8047 * [ x| 1 |HREFHLARNLEKETY v— WASHER, WAVE 8
42 160166 * | x| 1 (X LEITHE PRESSER LIFTER BAR
43 111430 x [ x| 1 B2 LTFHEEY LEVER GRIP
50 |30804 * | x| 1 [BREITFEEES VL NUT, 3 M6
51 (60159 x| x| 1 [ LITE@EY NEEDLE ROLLER, 5X29.8
52 (30804 x [ x| 2 (BRAFHAAVILFVE NUT, 3 M6
53 (61020 x| x| 1 [#@ziax PRESSER HOLDING BRACKET
54 (27174 * | x| 1 [Bzia=it BOLT, SOCKET M5X0.8 L=12
55 (61027 x [ x| 1 |BAAHREZZE REST PIN
56 (60116 x [ x| 1 |HBAASHRZZAEL SET SCREW M5X0.8 L=8
57 (61022 x| x| 1 |4 RZE LIFTING PRESSER BAR
58 161023 x [ x| 1 |HREAZIL BUSHING
59 |10796-S x| - | 1 |48z LIFTING PRESSER FOOT
59 117083 - x| 1 |9 #Z(Omm) LIFTING PRESSER FOOT(9mm)
60 |19470 x| *| 1 |D4oH—H—F FINGER GUARD
6118484 * | x| 1 |9MBRZLE SCREW SM9/64X40 L=11
62 (10677 x| x| 1 |SMEZLETYDv— WASHER

10




%Y R8{%/Feed mechanism

11



%Y R8{%/Feed mechanism

oo | 2 L o gp=

No, [ BBERES | B | |2 o B4 DESCRIPTION
PARTS No.| 2 | % [P S|aTY

1 140921 x| x| x| 1 EYREESAVIL(L) FEED ADJUSTING DIAL, U

2 (BS38284 * [ x| x| 1 [FEYUFAE4HL ADJUSTING SCREW

3 |10812 x [ x| x| 1 [F4¥)LiERL SCREW, SM3/16X28 L=19

4 |B142746 [ x| x| 1 [FA¥VILTYIvr— SUPPORT PLATE

5 118420 x| x| x| 1 oYy O RING, 10

6 |B145502 x| %[ x| 1 |[FAVILEY POSITIONING PIN

7 |B100328 x| x| x| 1 |FAVILELRTYLY SPRING, COMPRESSION

8 (61821 - - x| 1 [ZYAHLAVIL(F) FEED ADJUSTING DIAL, D

9 |BS38284 - -1 *| 1 |EYAEIHRL ADJUSTING SCREW

10 |10812 -1 - x| 1 [F4¥iLt SCREW, SM3/16X28 L=19

11 |B142746 -1 - x| 1 [FA4¥VILDYSv— SUPPORT PLATE

12 (18420 -1 - x| 1 [oyrs O RING, 10

13 |B145502 - -1 %] 1 [#4¥VILEY POSITIONING PIN

14 |B100328 - - x| 1 [FA4VILELRTYLS SPRING, COMPRESSION

15160192 -1 - x| 1 |ZEVRAH I ZF—ED) CYLINDER ASSY

16 [60192-01 - - x| 1 |FEYREESHIE— CYLINDER

17 |60192-02 - -1 x| 1 |[m=F JOINT

18 |60192-03 --| x| 1 [Ha4LoH— SILENCER

19 161876 --1 x| 1 |PCEAT7—Fa7 TUBE, 4X2.5X890L

20 |31021 - -1 x| 2 |BEYRESHIIEF—IE BOLT, SOCKET M6X1 L=16

21 (28578 - - x| 2 EYRAEHSIFT—TvIv— WASHER, SPRING 2-6

22 (28058 - - x| 1 |FEYRAHIF—%intal BOLT, SOCKET M6X1 L=12

23 (30804 - - x| 1 [FEYREH VA —F Yk NUT, 3 M6

24 (60191 x| x| % | 1 [ZYAEHI)UE—IR SETTING PLATE, PC-CYLINDER

25 (18065 x| % | x| 4 [FEYURAEHI)UERILE BOLT, SOCKET M5X0.8 L=14

26 (90625 x| x| x| 4 |FEYRAHIOFTRET Y v— WASHER, SPRING 2-5

27161736 x| x| x| 1 [FEVERAETZHFE FEED ADJUSTING LEVER

28 (60038 * [ x| x| 1 |[EYUSREIHFEHEHRL SCREW M5X0.8 L=20

29160195 x| x| x| 1 EYRAEZSEEY NEEDLE ROLLER, 6X25

30 (18028 x| x| x| 1 [FEYAEMESEEVILE SET SCREW, SOCKET (CP) M5X0.8 L=5

31161735 * | % x| 1 |EYREER FEED ADJUSTING CONNECTION

32160115 * [ x| k| 1 | FEUSRAETEREEY LINK PIN, 8

33 (18028 * | k[ x| 1 [EYREELEZE I SET SCREW, SOCKET (CP) M5X0.8 L=5

34 161731 * | x| x| 1 |N\vwoAEEESE CONNECTING BLOCK

35 (27177 x| x| x| 1 [N\VIRAEGHEEIEHKRY BOLT, SOCKET M5X0.8 L=16

36 160115 x| ok [ x| 1 [FEYREHEHKED LINK PIN, 8

37118028 x| x| x| 1 EYREEEES L SET SCREW, SOCKET (CP) M5X0.8 L=5

39 (60188 x| x| x| 1 |EYUFAERE FEED ADJUSTMENT ARM

40 (60189 x| x| x| 1 |ZEYURASBEE PIN

41127172 x| x| x| 1 EYREEIBE L SET SCREW, SOCKET (FT) M6X1 L=8

42 160190 x [ x| x| 1 [FEYRHBWRT IS SPRING

43 |BS20345 x| x| - | 1 [FZYRAH) AL —IRIUE RUBBER CAP

12




0z _E(FE8{%/Presser foot lifter mechanism

13




0z _E(FE8{%/Presser foot lifter mechanism

== 3 Lol =
No, | EBERES 2 =z a = 04 DESCRIPTION
PARTS No.| 8 | P |? S| aTY
1 [60120 * | x| x| 1 |ETZ2FREEA2ILED UD-ADJUSTING SHAFT BUSH, F
2 160081 * | x| x| 1 |ETEFAEHEAZILEER) BUSHING, F
3 160126 x| x| x| 1 [cDHEA¥IL DIAL, CD
4 (60127 x| *%| % | 1 [CDHAVILAL DIAL CAM, CD
5 160128 x| x| x| 1 [CDHAVIEY DIAL PIN, CD
6 | 1917 * [ x| % | 1 |CDEAVILELRTYLS SPRING, A
7 | 1392 * [ x| * | 1 |CD¥/AVI)LLERL SCREW SM11/64X40 L=6.5
8 160107 * [ x| % | 1 |ETFEUBREZITEY SUPPORT PIN
9 160116 x| x| x| 1 [ETEV®REZIFEVIE SET SCREW M5X0.8 L=8
10 |60098 * [ x| x| 1 [ ETEEHEE G ADJUSTING BRACKET ASSY, UD
11 {60103 x| x| x| 1 |[ETFTEHRHEGHE ADJUSTING BRACKET, UD
12 160109 x| x| x| 1 |ETFTEREEHT— ADJUSTING BRACKET
13 /30066 * x| x| 1 | ETFTEHRHFEHT—LE BOLT, SOCKET M5X0.8 L=12
14 190625 x| x| x| 1 |[ETF=ERBHEHAT—ILLETYIv— WASHER, SPRING
15 |28563 * [ x| x| 1 [ETFTEFEHERMY/N— BOLT, SOCKET M5X0.8 L=8
16 /90625 * x| % | 1 |RbYTIydv— WASHER, SPRING
17 (60114 * [ x| x| 1 [FAEEUVB)H) LINK ASSY, B
18 160115 x| x| x| 1 |FAEEVIBEY LINK PIN, B
19 127170 x| x| x| 2 |FAENEUIBEVL SET SCREW M5X0.8 L=6
20 (60099 x| x| x| 1 |FHZETHL INNER PRESSER CAM, UD
21 (27172 x| x| x| 2 |FEZETAHLL SET SCREW M6X1 L=8
22 (60101 x| x| x| 1 |FEZETAYEF INNER PRESSER ROD, UD
23 (60100 x| x| x| 1 |[FBZETFOYRRTYLS NEEDLE BEARING
24 (60113 x| x| x| 1 |FREAEUIA) LINK, A
25160102 x| x| x| 1 [ETFAYFEY ROD PIN, US
26 160083 * [ x| x| 1 |HEEZDHE CONNECTING LEVER
27 (34323 x| x| x| 1 |HEEZHFEHORL BOLT, SOCKET M5X0.8 L=18
28 (60084 x| x| x| 1 |HEERZHFEEY PIN
29 127170 x| x| x| 2 |ETE2RGE SET SCREW M5X0.8 L=6
30 |60106 x| x| x| 2 |ETEHREETHHT— COLLAR, UD ADJUST-SHAFT
3118028 x| x| x| 2 |ETF2HRAEEAS—1E SET SCREW M5X0.8 L=5
32160129 * | % | % | 1 |CDEHLLEEG) CONNECTING LEVER ASSY, CD
33 [60129-01 x| x| x| 1 [CDE&EERE CONNECTING LEVER, CD
34 160129-02 * [ x| % | 1 |CDE#ELEZEEY PIN, CD
35128076 * [ x| % | 1 |CDE&HEEEHMOL BOLT, SOCKET M6X1 L=18
36 (61789 * [ x| | 1 |¥WZ ETEREE ADJUSTING SHAFT, UD
37160117 * | k| * | 1 [RFY/S—IRZHR SUPPORT PLATE, STOPPER
38131092 * [ x| % | 2 |RbY/S—IRZRILE BOLT, SOCKET M4X0.7 L=12
39131208 x| x| x| 2 |RIFTRLETYIv— WASHER, SPRING
40 |17059 | %] % | 1 [RFYVTZHHL SUPPORT SCREW
41 160077 x| x| x| 1 [EFTEURAECTTILE FELT, PRESSER ADJUSTING PLATE
42 160130 x| *x| x| 1 |CDSP#HTE AL SPRING HOOK
43 160152 x| x| x| 1 |[CDSP#IE RLFVE NUT, M8
44 60125 -1 -1 x| 1 [cDRFY4B SPRING, B
45 60502 x| *x| -] 1 [cDRTYHC SPRING, C
46 118349 x| *x| - | 2 |CcCDVY S —1E7tE BOLT, SOCKET M3X6

14




31X VRH4%/Upper feed mechanism

15



E1XYR8{%/Upper feed mechanism

No.

HaES

e

L | 2128 e DESCRIPTION
PARTS No.| 2 | B |aQTY
1 160081 * | x| 1 [t&EEHAS)IL (B BUSHING, F
2 (60082 x| x| 1 |BEEARIL (1R) BUSHING, B
3 160106 * | x| 2 |tHEEHHS— COLLAR, UD ADJUST-SHAFT
4 118028 x| x| 2 |#E#HT—LE SET SCREW, SOCKET (CP) M5X0.8 L=5
5 160078 * | x| 1 [BERRD SPONGE
6 |60080C * [ x| 1 |tEER(GE) SHAFT COMPLETE
7 160080 * [ x| 1 |4& #4h SHAFT
8 131092 * | x| 1 |EEERL BOLT, SOCKET M4X0.7 L=12
9 |B104450 x| x| 1 |HEET LR RUBBER CAP, 8
10 |60057 x| x| 1 |HEEE CONNECTING PIN
11 160528 * [ k[ 1 |EERHS OIL WICK, 4X4X235L
12 160068 * [ * | 1 |Fa—THAR(A) TUBE GUIDE
13 |60064 * | x| 1 |Fa—THARL BOLT, SOCKET M3X0.5 L=5
14 |60066 | x| 1 |K LEATHER
15 [18349 x|+ 1 |RELE BOLT, SOCKET M3X0.5 L=6
16 |60483 x| x| 1 |FBZTySvy— WASHER, SQUARE 10X12X1
17 160065 * [ x| 1 |=EoXREH CONNECTION
18 |60059 x| x| 1 |E2LEIN STOPPER CLAW
19 {60060 * [ x| 1 (R ELER PRESSER CONNECTION PLATE
20 |60056 x| x| 1 IR EER PRESSER BAR CONNECTION
21 (60059 x [ x| 1 |EVEIN STOPPER CLAW
22 (60064 * [ x| 1 |EviEMiE BOLT, SOCKET M3X0.5 L=5
23 (60056 * [ x| 1 |z EEEE PRESSER BAR CONNECTION
24 (60059 * [ x| 2 |EVLEIN STOPPER CLAW
25 (60064 * [ x| 1 |Ev1EMi BOLT, SOCKET M3X0.5 L=5
26 (60057 x| x| 3 |HABERKEY CONNECTING PIN
27 (60058 x| x| 3 |BRAEEKEVHS OIL WICK, 2X2X80L
28 160094 * | x| 1 |[FEESHE ——I)LNAT OIL TUBE, 5X3X75L
29 |BS51277 * | k| 2 |HEEHTTILE FELT
30 |BS51803 x|+ | 1 |#EET7TILE FELT
31 (60079 x| | 1 |FEERT L2 (R RUBBER CAP
32 (60086 * [ x| 1 |HEEE VRS OIL WICK, 2X2X80L
33 /60096 * | x| 1 |IRNEAEFEEHS OIL WICK, 2X2X20L
34 60063 x| % | 1 |IRNhIbAEEE SHAFT, SLIDE BLOCK
36 (60062 x| x| 1 IRhiEBE SLIDE BLOCK
37 (8145-03 x| x| 2 |¥RNIEA EEHIEDE RETAINING RING, EXTERNAL 4
38 160061 x| % | 1 |[#RALER STEADY PLATE
39 (37136 * | x| 2 |#ERALIEHRIE SCREW M5X0.8 L=10
40 (61021 x| x| 1 |hiRziE VIBRATING PRESSER BAR
41 [19411C * [ - | 1 |hIBZER) VIBRATING PRESSER FOOT COMPLETE
42 [19411-S x| - | 1 |$iRz VIBRATING PRESSER FOOT
43 117104 | - 1 |z HERL SCREW SM11/64X40 L=6
44 (17809C =[x 1 |$ER LG VIBRATING PRESSER FOOT COMPLETE
45 (17809 - *| 1 |Ph#Ez VIBRATING PRESSER FOOT
46 (10662 - *| 1 |FHZEHRL SCREW 5/32X40 L=6.5

16




HEAFRA{% / Thread tension

17




HEAFRA{% / Thread tension

] = =
No LR ES | B DESCRIPTION
PARTS No.| QTY
1 [60134 1 |E—HFFE TENSION ADJUSTING STUD, 1ST
2 120224 2 [E—#H+Fm TENSION DISC
3 [20226-01 1 [@E&ERT)UT TENSION SPRING
4 120225 1 [E—AFFvbk NUT
5 (60133 1 [E—AFRENT THREAD HOOK, 1ST
6 [61785 1 |FAFREAD TENSION PLATE WITH PIN
7 160391 2 | RFFH TENSION ADJUSTING STUD
8 [60135-02 1 [AFHRLRERN THREAD GUIDE
9 |B145446 4 |FAFm DISC, ; TENSION
10 |B159805 2 |h—m DISC PRESSER, ; TENSION
11161852 2 |iRBERTIYT TENSION SPRING
12 |B149566 2 [RFAFFAVIL TENSION NUT
13 (60138 1 [ REERNRENT THREAD RETAINER
14 137288 2 | RXFEERLBNTIE SCREW, TRUSS M4X0.7 L=5
15 |10694 1 |ZEm TENSION SPRING GUIDE ASSY
16 |B118319 1 |ZEMik+l SCREW, SM3/32X56 L=6
17 [19512 1 |RAFE TENSION ADJUSTING STUD, S
18 110689 1 [RBIRTYY THREAD CONTROLLER SPRING
19 |19534 1 [(A—=LykFvbk TENSION NUT
20 (60141 1 | REEDIK TENSION RELEASE PLATE
21 [B112712 2 |REEOIHREERL SHOULDER SCREW, SM9/64X40
22 (60148 2 |REBOHEREY SHOULDER PIN, TENSION RELEASE
23 (60143 1 |RiEHIELE AL PUSHER PIN, M4X0.7, TENSION RELEASE
24 (20226-02 1 |REDBLRT)Y SPRING
25 (60142 1 |RESHHLE D RFYb NUT, CAP M4
26 | 4137 1 |RBEOHLEVARAFT Y NUT, 1 M4
27 (10690 1 | RTYvT % STOPPER
28 |B062670 1 |RBIERTYLTZITIERL SCREW, PAN SM9/64X40 L=5
29 (60137 1 |RAFEHS— COLLAR, TENSION STUD
30 |37229 1 [RFAFEHS—IE SET SCREW, SOCKET (CP) M4X0.7 L=5
31 (34629 2 |AFHRIE SCREW, TRUSS M4X0.7 L=8
32 (37229 1 [REFAF#EL SCREW M4X0.7 L=5
33 161785C 1 |FAFHR (RHE) TENSION PLATE COMPLETE
34 161792 1 (EARENT THREAD FOOK
35 134629 1 (EAREMNTLE SCREW, TRUSS M4X0.7 L=8
36 (28206 2 |A—LybkRbysN— STOPPER, TENSION NUT

18




£ #BH{%/Bobbin winder mechanism




£ #BH{%/Bobbin winder mechanism

[N I

No, | R E S B e DESCRIPTION
PARTS No.|QTY

1 |61790C 1 |RE&SHFED BOBBIN WINDER TENSION COMPLETE

2 137229 1 | REFAFEL SET SCREW

3 |61791C 1 [HRBEED BOBBIN WINDER COMPLETE

4 (61791-01 1 [REBETLER RUBBER

5 |61791-02 1 |R&8FH BOBBIN WINDER WHEEL

6 [61791-03 1 |[REZTHT B-WINDER SHAFT BRACKET

7 (61791-04 1 |REZEHE BOBBIN WINDER WHEEL LOCKING LEVER

8 |61791-05 1 |REBZRIE BOBBIN WINDER SPRING PLATE

9 [61791-06 1 |R&BEESXTIVYT SPRING

10 |61791-07 1 |REERITRZT SPRING HOLDER

11 [61791-08 1 |REZET TR BOBBIN WINDER BRACKET

12 161791-09 1 |[REVZITE BOBBIN BRACKET

13 161791-10 1 |RTYAR THREAD TRIMMER KNIFE

14 (61791-11 1 [HRBELN— BOBBIN WINDER LEVER

15 161791-12 1 |RE&E=RHHRL SCREW M4X0.7 L=12.0

16 |161791-13 1 |REZRH Vb NUT M4

17 |161791-14 1 [REIYARLERL SCREW

18 |161791-15 2 |RBEERIERZTIE SET SCREW M5X0.8 L=6

19 161791-16 1 | RETHMZITEE BRACKET HOLDER SHAFT

20 [61791-17 1 |1k AR RETAINING RING

21 (35979 2 | REFTITITHRLE SET SCREW M4X0.7 L=10

22 161791-18 1 | REZH BOBBIN WINDER SHAFT

23 161791-19 1 (B =EL SET SCREW M3X0.5 L=20

24 161791-20 2 |[REVZITELE SET SCREW

25 [61791-21 1 [RE>ZvH BOBBIN HOOK

H#HEOHRH{R/Tension release mechanism

o a = Y =

No, | EPERES | e DESCRIPTION
PARTS No.|QTY

1 [60150 1 |RiBLESEGE) THREAD FLOAT LEVER ASSY

2 160150-01 1 |RiELESFE THREAD FLOAT LEVER

3 (60195 1 [REBLEBZFEEY NEEDLE ROLLER, 6X25

4 131021 1 |RiZELESFEHERL BOLT, SOCKET M6X1 L=16

5 60149 1 |RZBLLA—ETITE LEVER SETTING PLATE

6 (38042 2 [#ZFLLA—ETELE SCREW M4X0.7 L=12

7 160147 1 |%RiFLL/A— THREAD FLOAT LEVER

8 (61032 1 |%ZFELB THREAD FLOAT PLATE

9 (60153 1 [#EZLLA—ERL SHOULDER SCREW, SM11/64X40

10 (61033 1 [REBLRRTYYS SPRING

20




H<Eh TERS{% / Rotary hook shaft mechanism

21



AV Bl TENRS{% / Rotary hook shaft mechanism

xn B = *h =

No, | ERERES |, | 5| > | 2% DESCRIPTION
PARTS No.| B [ B | 2 |QTY

1 [18034 x| x| x| 1 [/RE> BOBBIN

2 61779C x| x| x| 1 [AFEERELHY—Z) 48 ROTARY HOOK COMPLETE

3 161779 | x| x| 1 |h<EE) ROTARY HOOK ASSY

4-1(18033-08 x| x| x| 2 |[Avitl HOOK SET SCREW

4-2(100624 * [ % | x| 1 |[AviERl HOOK SET SCREW SM11/64X40 L=5

5 (17522 x| %[ x| 1 [REVH—X BOBBIN CASE COMPLETE

5-1(18045-10 x| | % | 1 [ZEERRHIE/ AR ANTI-SPIN SPRING

6 61740 * [ | x| 1 [EFTHEYTY—LE FEED LIFTING GEAR BASE

7 (61742 x| x| 1 [oyvsy OIL SEAL

8 161780 | x| x| 2 [ETFZEYFVYEEEY POSITION PIN ¢ 3x20L

9 161739 * [ -| - 1 [ETFEYFY(REE) FEED LIFTING GEAR

10 61741 * | x| *| 1 | EFHEYFVYIZIR GEAR HOLDER PLATE

11 61833 * [ % | x| 2 |[EFHEYFYLEEL SCREW M5X0.8 L=16

12 161706 x| x| x| 1 |HvEs HOOK DRIVING SHAFT

13 |0148-C x| x| x| 1 [Hhe@wITILL OIL FELT ¢ 3x30L

14 161708 * | k| k| 1 |[H<EHRIARIL H/SHAFT BUSHING(FRONT)

15 (17098 * | x| % | 1 |HVERIAZILIE SCREW M6X1 L=8

16 61710 * [ x| x| 1 |hEAAILI—IL OIL SEAL

17 161709 x| x| x| 1 [HATEEBRARIL H/SHAFT BUSHING(REAR)

18 (17098 x| * | x| 1 |[h<EEAZILILE SCREW M6X1 L=8

19 |17031 x| x| x| 1 |[h@hs5— HOOK DRIVING SHAFT COLLAR

20 (61834 x| x| x| 2 |hv@hS—Lt SCREW SM11/64X40 L=2.5

21 |61714 x| x| x| 1 |[HE/NEY HOOK DRIVING SHAFT GEAR(S)

22 118028 x| % | x| 3 |[AvE/NTYIE SCREW M5X0.8 L=5

23 161707 x| x| % | 1 | T4 LOWER DRIVING SHAFT

24 (61711 * [ x| k| 1 |TEHFIRTILT BEARING

25 161715 * [ x| % | 1 |FéE#KEYy LOWER DRIVING SHAFT GEAR(L)

26 (35999 x| x| x| 2 | TFTE#AR¥VvIL SCREW M6X1 L=6

27 (61712 * [ x| x| 1 |TEHEXTILYS BEARING

28 161713 x| %[ x| 1 [TEETILITHT— LOWER DRIVING SHAFT COLLAR

29 135999 x| x| x| 2 |FEHEANTITH5—LE SCREW M6X1 L=6

30 |61835 x| x| x| 3 [TE#E7TILTIE SCREW M4X0.7 L=8

31 [61737C x| k[ x| 1 [FANJLNT—1—ER) BELT PULLEY COMPLETE

32 128043 * | x| x| 1 [FR)LLT—1—1E SCREW M6X1 L=10

33 160225 x| x| %] 1 |FRLLT—U—1E(FHY %) SCREW M6X1 L=12

34 161768 x [ x| x| 1 [FqLBRT OIL PUMP

35 (60484 * [ x| x| 2 [AAIKRST 4T PIPE, 4

36 161769 * | x| x| 1 |[FAIUKRSTE L SUPPORT PIN SCREW

37 161770 * | x| *| 1 |AMIROTELRLEERL SET SCREW M4X0.7 L=22

38 /38838 x| | x| 1 [EERCFHYE NUT M4

39 |B144875 x| x| x| 1 |#5:m20 PLUNGER

40 |BS38268 x| | x| 1 [fHRaoRT)oH SPRING,COMPRESSION

41 |BS38442 x| | %] 1 [§Hm3014C SCREW SM1/4X40 L=5

42 |61841 x| k[ x| 1 |HAAIKRTXveuT OIL PUMP CAP

43 (0148-D x| | % | 1 [Hh<EETAZIILTTILE OIL FELT ¢ 3x5L

44 161768C x| %[ x| 1 [FAILKRTER) OIL PUMP COMP.

45 (61836 * [ x| x| 1 | THMERTIUTHS—LEDOEH C-RING 17

22




1%V RH{%/Feed mechanism

< -8BLH >

23




%EVYRH{%/Feed mechanism
xn 2 = *HE=
N | BB ES | | > |BE oz DESCRIPTION
PARTS No.| 3 | B | 3 [QTY

1 [61747 | [ -1 1 [&#& NEEDLE PLATE

2 (6031-02 x| x| - | 2 |8H4R1E SCREW 11/64X40 L=9
3 161743 x| x| - | 1 |$HRZE N/P. SUPPORTING PLATE
4 (13469 x| x| -| 4 |$tRZE SCREW 9/64X40 L=6

5 61745 x| -1 -1 1 [FYETFEY PIN

6 (61746 * [ - -] 1 |ZEYE FEED DOG

7 (17076 x [ x| x| 2 |EUSELE SCREW 1/8X44 L=4

8 161750 | - - 1 [3ZEYk FEED ARM

9 (61755 x [ x| - | 1 |3FEYBS FEED ARM BASE

10 (61756 x| x| - | 2 [EYBEEERL SCREW

11 |61757 x [ x| - | 2 |BFEUYBERTYLY SPRING

12 161758 x| x| - 1 [EYEETY Y— WASHER

13161773 * [ x| - 1 |EYBEITYv—IE SCREW M4X0.7 L=7.7

14 (61753 * [ - - | 1 [EYB TR/ SPRING

15 (8044 x| - - 2 [FEYBI TR/ AR SCREW 1/8X44 L=6

16 [61754 * [ - - | 1 |[EYB TR/ ARZEVRL SCREW STUD

17 |61751 x| - - 1 [FEYBEVERL HINGE SCREW

18 |38838 * [ | -] 1 |EYBEVERCTVE NUT M4X0.7

19 61716 x [ x| x| 1 |3EYEAh FEED DRIVING ROCK SHAFT
20 |13740 x [ k| x| 1 |EVEBLAL SCREW 9/64X40 L=7

21 (17330 x [ x| % | 1 |3EYETYSv— WASHER

22 117333 x| x| x| 1 |3EYsHHS— FEED DRIVING ROCK SHAFT COLLAR
23161832 x| x| x| 2 |FEYEHS—1E SCREW 11/64X32 L=4
24 (61796 x| x| x| 1 |EVEHE FEED FORK

25 (61797 x| x| x| 2 [ZEYESHESL SCREW 15/64X28 L=6
26 117643 x| | x| 1 [ZuEsHsry FEED FORK PIN

27 161752 x| - -] 1 |3EYBEY FEED HINGE PIN

28 (61717 x [ x| x| 1 [EYHL FEED CAM

29 (35999 x| x| % | 2 |EYHLIE SCREW M6X1 L=6

30 |61718C * [ x| x| 1 |FEYOYFED) FEED ROD SET

31161718 x| x| x| 1 [ZEYavr FEED ROD

32161719 * [ k| x| 1 [EYAYRKRTYLS BEARING

33 |27170 x| [ x| 1 [FEYYUHYED BIE SCREW M5X0.8 L=6
34161728 x| x| x| 1 [FEY)UHIEUB FEED ROD PIN B
3561730 x| x| x| 4 [EYYH FEED LINK

36 61726 x| | % | 1 [EY@EsEb CONNECTING LEVER

37 (31021 x| [ x| 1 [EYEEBIERL SCREW M6X1 L=16

38 (61729 x| x| x| 1 [EYYUHIEL C FEED LINK PIN, C

39 27170 x|+ [ x| 1 [FEYULHYEY CIE SCREW M5X0.8 L=6

40 161727 x| [ x| 1 [FEYULIED A FEED LINK PIN, A

41 127170 x| x| x| 2 |FEYyrsEr ALE SCREW M5X0.8 L=6

42 161720 x| x| x| 1 |/N\woBREHE FEED REVERSING BRACKET
43 161723 x| x| x| 1 |/ \yoSRETE ERED FEED REVERSING SHAFT
44 127177 * [ x| x| 1 |FAEEITILMNEZLE A SCREW M5X0.8 L=16

45 161725 x [ x| x| 1 |/N\wURAEEEAZIL FEED REVERSING BUSHING
46 (35999 x| x| x| 1 [NV EEAYILIE SCREW M6X1 L=6

47 161724 x| x| x| 1 |/\wUREEERGR) FEED REVERSING SHAFT(B)
48 135999 x [ x| x| 1 |/\woSRETEER(R)LE SCREW M6X1 L=6

49 (61721 x| x| x| 1 [N\VIREHTETILL FELT

50 |61722 x| k| x| 1 [NV YRESHETITILMNER FELT SUPPORT

51 ([BS01328 x| [ x| 1 [AEEIINMEZHS— COLLAR

52 (16287 x| x| x| 1 [FAESIEIILMEZ DY v— WASHER, PLAIN M5

53 |37068 * [ x| x| 1 |FAEIETIILMEZILEB SCREW M5X0.8 L=4

54 137136 * [ x| x| 1 |FAEAETILMEZIE C SCREW M5X0.8 L=10

55 |30022-A x| | x| 1 ([ASEHKBEIZVT CABLE CLAMP

56 |18515 x| x| x| 1 |N\wIRAMBRTILY SPRING

57 61782 * [ x| x| 1 |/\yYFRETESPHNTHLA SCREW M5X0.8 L=14

58 |4135 * [ k| x| 1 |/\vYRRETESPENT VR NUT M5X0.8

59 61783 * [ x| x| 1 |/\yYFRETESP#ITHLB SCREW M5X0.8 L=18

60 |4135 * [ k| x| 1 |/\wORRETESPENTF VR NUT M5X0.8

6161839 x| x| x| 4 |FEYYUoEE OIL WICK, 2X2X15L

62 |61872 - % %] 1 [Zyums FEED ARM

63 (61871 -1 x| - 1 [EYEE FEED DOG

64 |17072 - x| -] 1 |FEYUEE L PIN SCREW

24




T1%YEH{%(-8BLV) / Bottom feed mechanism(-8BLV)

25



TEYBH{%(-8BLV) / Bottom feed mechanism(-8BLV)

HamEs

No. > a4 DESCRIPTION
PARTS No.| B | QTY

1 [17813 * [ 1 |§HiR THROAT PLATE

2 (17559 x| 2 |[$t#Rib SCREW 11/64X40 L=7

3 (61885C * [ 1 EYRG@ELH) £ BINDING PLATE COMP.

4 (17079 x| 2 [INAoF—1tRl BINDER SCREW

5 117080 * [ 2 |IN\AUF—1EFuk BINDER NUT

6 |27186 x| 2 |[NAUE—1ETy r— WASHER

7 161886 x [ 1 [ZEYBEHS— N/P. SUPPORTING COLLAR

8 |17071 x| 1 |EYBRTIVT SPRING

9 161887 * [ 1 [EYBETYIvy— WASHER

10 /61893 * [ 1 [EYBEHELAL SCREW 9/64X40 L=10.8

1113256 x| 1 | T—7TERN TAPE GUIDE

12 [17104 x| 1 |[T—7TERNIL SCREW 11/64X40 L=6

13 (11142 x| 1 | T—TEALTY v— WASHER

14161890 x| 1 |#RZE N/P. SUPPORTING PLATE

15113469 x| 4 |8HRZE SCREW 9/64X40 L=6

16 |61872 * | 1 (XY FEED ROCK SHAFT BASE

17 (17819 *| 1 |ZEYEE FEED ARM BASE

18 (17104 x| 2 [EYEE SCREW 11/64X40 L=6

19 161888 x| 1 [EYBE L HINGE SCREW

20 |61891 x| 1 [ZEYtE FEED DOG

2117076 * | 2 |[EYEELE SCREW 1/8X44 L=4

22 17643 * | 1 [ZYUESHEEY FEED FORK PIN

23 (13271 x| 1 |INAU5— 2A-14-6 (AT 3>) BINDER (2A-14-6) OPTION

26




R—X . R E(FBE{%/Machine base, knee lifter mechanism

27



R—X . BRE(FBE{%/Machine base, knee lifter mechanism

=] = P —
No. %Bnn%"? = 24 DESCRIPTION
PARTS No.| QTY
1 161763C 1 |BREFBGE KNEE LIFTER ARM ASSY
2 (61763 1 |BREF KNEE LIFTER ARM
3 |61764 1 |BREIFHEE—5— KNEE LIFTER ROLLER
4 (61823 1 |BREFRO—>—EY ROLLER PIN
5 161765 1 [BRETF s SHAFT,KNEE LIFTER ARM
6 |11426 1 [BRE (T Fush Ik AR RETAINING RING, E7
7 137055 1 BT REht SCREW M5X0.8 L=8
8 (B104821 1 |BREFBIT LA RUBBER CAP, 10.5
9 [13436 1 |IRE BED HINGE
10 |37100 8 [HEFELAL SCREW M6X1 L=10
11 [61703 1 |R—X BASE
12 161771 1 |AE2V9 R OIL RESERVOIR PLATE
13 [60357 1 |28147B) ¢6 PIPE(B) ¢ 6
14 160484 1 |28 147A) o4 PIPE(A) ¢ 4
15 |60484 1 |2 147(A) o4 PIPE(A) ¢ 4
16 |BS07320 1 [BAERVIE OIL RESERVOIR WINDOW
17 |37254 4 |AFESYEMRIE SCREW M4X0.7 L=8
18 |18354 1 [BEAVI/9F OIL RESERVOIR GASKET
19 161776 1 |R—R7T)Lk BASE FELT
20 (18091 1 |imietal SCREW 11/64X40
21 (18092 1 |imtg/ Sy F OIL PACKING
22 |B140518 1 |imirEnl SCREW SM5/16X28 L=10
23 |B081007 1 |imikER0)VY O RING, P7
24 (61772 1 [FAANLALE OIL GAUGE
25 (13006 1 |8 BED CLAMP
26 (19403 1 [#ERl SCREW 1/4X28 L=5.4
27 [60379C 1 |BREITEGE) KNEE LIFTER SHAFT ASSY
28 (60379 1 |BRETE KNEE LIFTER SHAFT
29 [BS16290 1 |BREITEEY NEEDLE ROLLER, 4X19.8
30 28208 1 |BREITEhIE AR RETAINING RING, E10
31 (61775 1 oy O RING
32 (61766 1 |BREITFH L= KNEE LIFTER LIFTING ARM
33 (31021 1 |BREFFILTHERL SCREW M6X1 L=16
34 (61767 1 |BREIFTa KNEE LIFTER ARM
35 (28043 1 [BEFFaLle SCREW M6X1 L=10
36 |11949 1 [BREFFILTREERL SCREW M5X0.8 L=18
37 (4135 1 [REFFILTHREGEFV NUT M5X0.8
38 (61778 1 |BRLEF&@RTIT SPRING
39 160580 1 [BRETE#HS— COLLAR
40 |11486 2 |RREFEAT—IE SCREW SM15/64X28 L=8

28




%58 - 8B81% /Lubrication

29



#5:8 -F8B81% /Lubrication

HmES

g
Gl

No. hLES DESCRIPTION
PARTS No.| QTY

1 160157 2 |CDA%ILEE OIL WICK, 2X2X500L

2 160089 I VAT v OIL PIPE

3 (B142274 1 |faEfEFa L RUBBER CAP, 4.2

4 (60088 1 [ESEz OIL WICK SUPPORT

5 |28563 1 [ESEziE BOLT, SOCKET M5X0.8 L=8

6 (60033 1 |#HELETITILE FELT

7 160006 1 [7—L7z)LR(B) FELT, B

8 (60005 1 [7—LTzILRA) FELT, A

9 (60157 3 (BT EBEAZILHS OIL WICK, 2X2X500L

10 |61814 1 [7—L#BRRYEZ—IL/R14T(B) OIL TUBE, 7X5X350L

11161815 1 | 7—LEHREYBES OIL WICK, 2X2X500L

1361816 1 |BtBEXEHRHRYE=—IL/I(T OIL TUBE, 7X5X700L

14 (61817 1 [#tELEHHREY RS OIL WICK, 8X8X850L

15 (61818 1 | 7—LHARYE Z—)L/1T(A) OIL TUBE, 7X5X700L

16 [60087 1 HELANAT PIPE

17 |BS14189 1 |$GHmgTF TERMINAL

18 (60366 1 |#REFE=— LT OIL TUBE, 5X3X185L

19 |B142274 1 |#hFEDT LR RUBBER CAP, 4.2

20 /60118 1 | EFEAGEE=—I/IL/(4T OIL TUBE, 5X3X150L

21 (60119 1 | ETEREE MBS OIL WICK, 2X2X220L

22| 0148-E 1 |$RBFIILE FELT, ¢ 3X25

23 [30022-A 1 &8s/ 1718z CABLE CLAMP

24 160105 1 | ETFTERHTETILE FELT, UD ADJUST. BRACKET

25 160104 1 | ETEMREHETILNEZ FELT SUPPORT

26 (37136 1 |[ETERHFEIIILMEZLE SCREW, M5X0.8 L=10

27 |BS01328 1 |[ETERHFEIIIMNEZHT— COLLAR

28 116287 1 | ETFTERASFEIIILMNEZ Ty v— WASHER, PLAIN M5

29161819 1 [7—LfEmE=Z—L/4T OIL TUBE, 5X3X490L

32161826 1 [DFEERAZILES OIL WICK, 2X2X160L

37161802 1 | EYBE=Z—L/(T OIL TUBE, 5X3X230L

38 |30022-A 2 |Ez— ikt FH507 CABLE CLAMP

39 |37254 2 |EZ— N4 TH50T 1k SCREW, M4X0.7 L=8

41 161807 1 |3EYRBEHS OIL WICK, 2X2X475L

42 161799C 1 [DFEEHBIAZILE Z— )L/ SAT(#H) OIL TUBE,COMPRETE

43 (60484 1 |DVEEHETARILALT PIPE 4

45 161848 1 [DFEFIAZILTILE OIL FELT

46 |61744 1 | EFEYFYIzILE OIL FELT

47 161801 1 (AR EFEZ—ILINA(T OIL TUBE, 5X3X250L

48 161810 1 [FAIEHEZ— L4 T(A) OIL TUBE, 5X3X35L

49 161812 1 |[FaaoEZ— L1 T ) OIL TUBE, 5X3X45L

50 |61813 1 | AL DR G) OIL WICK, 4X4X150L

52 |61808 1 |PIE—RL/(T OIL TUBE, 5X3X350L

53 [61809 1 | A—RUlS OIL WICK, 2X2X700L

54 161849 1 [P F—DzLk OIL FELT

55 |61760 1 iRz 7z)LE OIL PAN FELT

57 160374 4 |$#EER/NR(150) BINDING BAND

58 160357 1 | 7—LEHRRY/I(T PIPE

59 |37209 1 |[ETFEREHETITILNRZIE SCREW, PLAIN M5X0.8 L=12

60 |60527 1 RELNSTEEE =Z—IL/N(T OIL TUBE, 5X3X5L

61 160532 1 |[EZ—ILFa1—TX% TUBE SUPPORT

62 |31207 1 [Fa—TXzTv%— WASHER, PLAIN M4

63 |61842 1 |[FANR T OIL WICK, 4X4X100L

64 (61882 1 [FEYBZz/LE FEED ARM FELT

65 161883 1 | FEYVEEE S OIL WICK

66 |61884 1 |EY &R OIL WICK

67 |30750 3 |#EE/ N\ R(100) BINDING BAND

30




XELREE - i
HEBERZ( CD)/AIternatlng presser foot lifter mechanism (-CD)

31



e

3cEJ:%%ﬁ@{?ﬁ:(—CD)/Alternating presser foot lifter mechanism (—-CD)
1 ng:ﬂ > 1 | *’&E
No, | P S éjé L, s % DESCRIPTION
PARTS No.| B | P |8 &|aQTY
1 138136 - -1 = 1 |RFoiar—4—1t SET SCREW, SOCKET (CP) M4X0.7 L=4
2 160124 - - * 1 |RTFooar—4—(r—T)LfFE)  |POTENTIOMETER ASSY
3 (60132 - =1 = | 1 |RTFoIarA—F—HBfTHR SETTING PLATE, POT-METER
4 160204 - * 1 |IRTFULaA—2—ETR1E BOLT, SOCKET M4X0.7 L=6
5 (31207 - - % 1 |IRTULaA—2—EFRIET v ¥ WASHER, PLAIN M 4
6 (60123 - =1 %] 1 |cDYYoa—ER) CYLINDER COMPLETE
7 |60123-01 - -1 %1 1 |cDYYs— CYLINDER
8 [60123-02 - -1 x| 1 |[m=x JOINT
9 [60123-03 - -1 %] 1 |HaqLY— SILENCER
10 [60123-04 - -1 %] 2 |cDYYua—I1k BOLT, SOCKET M3X0.5 L=45
11 (61875 -{-1 %] 1 |cCDVYE—BIT7—Fa1—7 AIR TUBE, 4X2.5X1100L
12 (60131 - -1 %1 1 |—Wrvoi KNUCKLE
13 |38975-03 - =1 *| 1 [3Ro8Hh/x— 3P CONNECTOR COVER (3P)
14 |138976-08 -1 -1 % | 1 [394FP) 3P CONNECTOR (3P)
15 |30187 - -1 *| 3 |axo4Ey PIN CONTACT
16 |60542C - -1 % | 1 |RFUIar—42—#H) POTENTIOMETER COMPLETE
24991\v781%(-BT)/Quick reverse mechanism (-BT)
xn 0 = E E | =
No, | RS A iﬁ 4 DESCRIPTION
PARTS No.| 2| 2 |8 &|QTY
1 160207 * | | * 1 |BTE# () CYLINDER CONNECTION ASSY
2 (B100511 * [ x| x| 1 |/\vILAA—HLAL SCREW, SM3/16X32 L=6.5
3 [B149094 * | *x| x| 1 [BTE$EHS— STUD, ; S-LEVER
4 |BS01304 * | x| % 1 |BTE#HKEDRL SCREW, SM1/4X28 L=18
5 (B149095 * | x| % 1 |BTERES WASHER, PLAIN 6
6 (60205 x [ x| % | 1 |BTYULE—#R) CYLINDER ASSY
7 160205-01 x| x| % | 1 |BTOYLS— CYLINDER
8 [60192-02 [ x| x| 1 | JOINT
9 (60123-03 * [ x| * [ 1 |[HALIY— SILENCER
10 |61877 x| x| x| 1 [BTEZT7—F21—7 AIR TUBE, 4X2.5X1250L
11 (61047 * | x| % 1 |BTYYU A —E TR SETTING PLATE, CYLINDER
12 135034 x| x| x| 2 |BTYULS—1E BOLT, SOCKET M6X1 L=20
13 (28578 x| *x| % | 2 |IBTOUVE—IETySv— WASHER, SPRING
14 160209 x[ x| * | 1 |ZWuFvoi KNUCKLE
15 [30804 * [ x| x| 1 |ZWUFvoILFyk NUT, M6
16 (18065 * [ x| % | 3 |BTYULE—ER{THRLE BOLT, SOCKET M5X0.8 L=14
17 (90625 ¥ | x| x| 3 BT A —ZRIETYIv— WASHER, SPRING
18 (30715 x [ x| x| 1 [ZIWFvoILEY COUPLING PIN
19 | 4839 * [ x| x| 2 |ZWUFvIILE 1L RETAINING RING, E4

32




BRAAYFRAZR(FL) (AT aE&h)/Knee switch mechanism (-FL) (Optional parts)

FE#RA A vFBH{%/Manual switch mechanism

33



RRAvFB%R (-FLX(F T a &8 &)/ Knee switch mechanism (—-FL) (Optional parts)

I 0 o |Z|E f *h =
No, | HRRES | JH: 8y -p DESCRIPTION
PARTS No.| 2| 2 |@ 8 |aTY
1 [60541C *[ x| * [ 1 [BRRAvFEyr KNEE SWITCH ASSY
2 |B142026C | * | x| * 1 [RAyFEAIH4E(BE) KNEE SWITCH SHAFT ASSY
3 [B142026 * | % | % 1 | RAyFERAFIT#E KNEE SWITCH SHAFT
4 (B142027 x| x| * | 1 [RAvFERIFITES BRACKET, ;:SHAFT
5 |B100463 x| x| * [ 1 [RA4yFERfTITELERLE BOLT, SQUARE 5/16X18 L=13.5
6 |B114967 * | x| % [ 1 [RAYFERTITFERMy/I— STOPPER, :K-LIFTER PLATE
7 |B110087 * | x| * [ 1 [RAyFERfTITHEL BOLT 15/64X28 L=8
8 160541 | x| % | 1 [BRRAYFER) SWITCH & CONNECTOR ASSY
9 [60541-03 * | x| % 1 |[BRAAyF Bt iT4 ($8) SWITCH & SETTING PLATE ASSY
10 (30187 x| x| * | 2 |2y PIN CONTACT
11130185 x| x| x| 1 [ako46P-P CONNECTOR 6P-P
12 [30151 * | x| % 1 |axo%8Hh/s— 6P CONNECTOR COVER, 6P
13130750 | k| * BT VAWIN BINDING BAND
14 140253 * [ * [ *x [ 4 |BRRAMYFEUFIFRQL WOOD SCREW, FLAT M4.1X25
15 |60565CA x| x| * | 1 [BRRAYFr—TIL(#R) HARNESS ASSY, KNEE SWTCH
16 |60565C x| x| % | 1 [BRAYFH5—TIL HARNESS, KNEE SWITCH
1717376 x| x| | 1 |3RIZ6P-R CONNECTOR 6P-R
18130150 x| x| % | 1 |aRro8H/1N\— 4P CONNECTOR COVER, 4P
19 [B153969 * [ k| % 1 [ARHAR12P-P CONNECTOR 12P-P
20 [BS03815 x| x| % | 1 [axro4h/8—12P CONNECTOR COVER, 12P
21]61947C x| x| x| 1 |7T—REH) GROUND WIRE ASSY
FEIR A vFRE{% /Manual switch mechanism
wmmoses || 2]y |we=
o =R
No| BEES | |52 Az 24 DESCRIPTION
PARTS No.| 8 | 2 [ 3 8[QTY
1 [61540C -1-1 %[ 1 [R4vFEYF SWITCH COMPLETE
1 [61603C * | x| - | 1 |[RA4vFHYk SWITCH COMPLETE
2 160177 * | x| % | 1 |RAYFHN— SWITCH COVER
3 160175 x| x| * [ 3 [RA4YF(UB-15KKSIN) SWITCH, UB-15KKS1N
4 160176 -1 -1 *| 2 [RA4YF(UB-15KKS1M) SWITCH, UB-15KKS1M
4 (61604 x| x| - | 2 [TSVO9RAYF SWITCH
5 |60184 -1-] *| 5 [LVX LENS
5 |60184 x| x| - | 3 [LYXR LENS
6 |60170-01 * | x| % [ 1 [$#LARE2T—Y QR PUSH BUTTON MARK, QR
7 |60170-02 -1 -1 %[ 1 [#LKRE><—% CD PUSH BUTTON MARK, CD
8 160170-03 * | x| * [ 1 [#LARE>Y—2 BC PUSH BUTTON MARK, BC
9 |60170-04 * | x| * | 1 [$BLKRELT—S HS PUSH BUTTON MARK, HS
10 |60170-05 - - = 1 |¥#WLKREVT—Y PC PUSH BUTTON MARK, PC
11160183 -1 -1 = 5 |#WLKREY PUSH BUTTON
11160183 x| - | 3 |[HLKREY PUSH BUTTON
12 |61541 - -1 *| 1 [RAvFH—TNL HARNESS
12 161541 —A * | * | - 1 | RAyFr—TIL HARNESS
14 (60467 - -1 % | 1 [akv4E> PIN CONTACT : LLF-01T-1.3E
15 61542 * [ %] % 1 |BTRAYFH5—TIL HARNESS COMPLETE
17 160479 * | k| * 1 |39 H/N\—15P CONNECTOR COVER, 15P
18 160466 x| x| %[ 1 [axo415P-P CONNECTOR 15P-P
19 130750 * | k| x| 1 [#EEH/NAUR BAINDING BAND
20 (60178 x| x| * [ 1 [RAYFHN—IR SWITCH COVER PLATE
21 (37288 x| x| * | 2 [RAvFH/N—IE SCREW M4X0.7 L=5
22 (60204 * | x| * 2 |RAyFH/N—HR1E BOLT,SOCKET M4X0.7 L=6
23 (31207 * | x| % [ 2 [RAYFH/N—FRIETv¥— [ WASHER, PLAIN M 4
25 60543 - = % | 7 |axxHv3E> PIN CONTACT : LLM-01T-1.3E
25 160543 x| x| - | 3 [axRDBEL PIN CONTACT : LLM-01T-1.3E
26 [E201271 -1 -1 = | 2 [#&EH 270 Q 1/4W
27 [60181-01 -1 -1 x| 2 |E8 WIRE
27 [60181-01 x| x| - | 1 |B& WIRE
28 60543 x [ x| x| 2 |aARIFEL BT AAYFH) |PIN CONTACT : LLM-01T-1.3E
29 (60572 * | x| * | 2 (IEFa—T HEAT SHRINKABLE TUBE
30 (60573 * | *x| x| 2 |IEF1—T HEAT SHRINKABLE TUBE
31 (60618 - -1 *| 2 (REF21—T PROTECTIVE TUBE
32161605 * | x| - | 2 |FREAB) BUTTON

34



ZE [ B§4%/Air presser mechanism

WX 7OF1T—ARE§{%(-FL)/Presser foot actuator mechanism (-FL)

35



ZE [ B§4%/Air presser mechanism

1 1 |
mosxgs B E(E |(we
No. [ HLERES AR 2 2% DESCRIPTION
PARTS No.| B[ 2|28 |QTY
1 [60491 - -1 x| 1 [E¥FEYLEE) SOLENOID VALVE SET, 4
61606 x [ x| - | 1 |E#FEYNEEBTFLA SOLENOID VALVE SET, 4BTFL
2 |60387C - -] x| 1 |EEFQOQRI2E) SOLENOID VALVE ASSY, 4
61609 x [ x| - | 1 [BEEAFQRIV2FE)BTFLA SOLENOID VALVE ASSY, 4BTFL
3 (60387 - = x| 1 |BHEFGE-24V) AIR MANIFOLD ASSY, 4
61610 x [ x| - | 1 |EWFG@E-24V)BTFLA AIR MANIFOLD ASSY, 4,BTFL
4 |60387-01 x| x| x| 4 |EHF SOLENOID VALVE
5 160387-02 * [ x| x| 8 [E#FLAQL SCREW, M2X20
6 |60387-03 x| x| % | 4 |HR5YMAOSP-G) GASKET
7 |60387-04 x| %[ x| 1 |ZT7IY=/R—ILF4(MFS4) AIR MANIFOLD, 4
8 [30720-03 -1 - x| 6 |F35 PLUG
30720-03 x| x| - | 8 |[F54 PLUG
9 |60387-05 - -1 % | 3 |#F®n JOINT, A
60387-05 * [ x| - | 1 |#FA) JOINT, A
10 [60387-06 x| x| % | 2 [#FE®B) JOINT, B
11 160468 x| x| x| 1 |akva448 CONNECTOR COMPLETE, 4
12 |60387-12 x [ x| x| 2 [AL2Y— AIR MAFLER
13 [BS09228 x| x| x| 1 |=vFILA) NIPPLE, 1/4X1/8
14 |BS09318 x| x| x| 1 [LFaL—48— INTEGRATOR
15 [60387-13 x| x| x| 1 |=vFILB) NIPPLE, B
16 |160387-14 x [ x| x| 1 [R—=j\L7 BALL VALVE
17 |60387-15 x| x| x| 1 |=vFILOC) NIPPLE, C
18 |60387-16 * | x| x| 1 |BEFITITIR SETTING PLATE, VALUE
19 160387-17 * [ x| x| 4 [EFLAQL SCREW M4X0.7 L=38
20 |31208 * [ x| x| 4 |BEALEITv v— WASHER, SPRING
21 (31207 x| x| x| 4 |BEFLEFEIYY— WASHER, PLAIN M 4
22 (10734-24 x| x| x| 2 |EEAFIUTITRL WOOD SCREW, M4.5X20
WX 7OF 1T —ARE{%(-FL)/Presser foot actuator mechanism (—FL)
| — |
mmoszs | B E(E |we=
o, | DEES | 5| 5| Gy R e DESCRIPTION
PARTS No.| B8 | 8 |28 |aTY
1 [60172 x [ x| x| 1 [FLOULA—GR) CYLINDER ASSY
2 |60172-01 x| x| x| 1 [FLS)o 58— CYLINDER
3 |60172-02 x| | x| 2 [m=F JOINT
4 160172-03 x| x| x| 2 [FLSYLH—1EHl SCREW M5X0.8 L=45
5 160174 x [ % | % | 1 [FLY A —iRLAL SCREW
6 128070 * [ x| x| 1 [FLOULA—BRLEFVE NUT, M8
7 161878 x| x| x| 2 |[FLEAZT7—F21—7 AIR TUBE, 6X4X1250L

36




AERAXE—2 AT 3B M) / Mounted motor on a sewing machine (Optional parts)

37



AERAXE—2 AT 3B M) / Mounted motor on a sewing machine (Optional parts)

0 = P —
No LR ES |8 nz DESCRIPTION
PARTS No.| QTY
1 [MB-M30 1 |[VAR)LRM30) V-BELT(M30)
2 |MP75S 1 |B—32—T—1)—(¢75) MOTOR PULLEY(¢ 75)
3 (27172 2 |B—45—T—)—1k SCREW, M6X1 L=8
4 [MHS104-M| 1 |[E—%5— MOTOR (AC SERVO)
5 161837 1 |[B—5—2K SETTING PLATE, MOTOR
6 34720 4 |E—%4—1t SCREW, M6X1 L=8.6
7 (10599 2 [E—2—FRLET Y v— WASHER
8 (64777 2 [E—42—%=Rit SCREW, M6X1 L=30
9 161838 2 |[BE—5—2RHh5— SUPPORT COLLAR
10 (28058 1 | RNJLMA—FIE BOLT, SOCKET M6X1 L=12
11 {10599 1 [N —FIETY v — WASHER, PLAIN M6

38



1@ &uB81% / Accessories

:3?30 38
32 (((@
i

r

39



EPERLIESNED

/ Accessories

Xn 0 = ! Nk E
No. [ELERES | | > |2 |z ol BE 2% DESGRIPTION
PARTS No.| B | 8 | P [P &]aTY
1 |8124-LS x [« [ x| x| 1 [@EH/N—(X) MACHINE COVER
2 | 8132-A x [ x| x| x| 1 |ZpRE ACCESSORY BAG
3 18034 x| x| x| x| 3 |FREY BOBBIN
4 125649C x| x| x| x| 1 [FSq/\—4548 SCREW DRIVER COMPLETE
5 160699 x| x| x| x| 1 [KAELQCEL HEXAGONAL WRENCH 2.5
6 161828 x| x| x| x| 1 |R/8F012X14) SPANNER 12X14
7 119461 x| x| x| x| 1 |R/SF(6XT) SPANNER 6X7
8 (V0236 x| x| x| x| 1 [R/8F(8X10) SPANNER 8X10
9 111193 x| x| x| x| 1 |A40LE2Y OIL TANK
10 |13096 x| | x| x| 4 [mnhRt SCREW 5/16X18 L=75
11 |13096-W x| x| x| x| 4 [Tuirv— WASHER
12 |13096-N x| x| x| x| 4 [Fvbr NUT 5/16X18
13 [61704C x| x| x| x| 1 |[RIWFH—FER) BELT GUARD SET
14161704 x| k| x| * 1 RV —FRIK BELT GUARD BODY
15 |61705 x| x| x| x| 1 [RJMF—FKLEHN— BELT GUARD COVER
16 (34629 * [ x| % | *x [ 3 [RNJUSH—FLEH/—1E SCREW M4X0.7 L=8.0
17 128058 * | k| % | * 3 [ RJLFH—FRIELE BOLT, SOCKET M6X1 L=12
18 |10599 x [ | %] x| 3 |[NIFH—FKREILET Y v— WASHER, PLAIN M6
19 (61824 x| | %] x| 3 [R)LMH—FKELE BOLT, SOCKET M6X1 L=50
20 |30625 - - x| x| 1 |BRHEBY—TNLHZUT SYNCRONIZER CABEL CLAMP
21 (30046 |- *| x| 1 [a—FI52TLL SCREW M4X0.7 L=6
22 160374 - =] %] * | 1 [#ER/N\2F150) BINDING BAND
23 (17529 - - %] x| 1 [BRHEBXZZE SYNCHRONIZER SUPPORT
24 137102 - - x| x| 2 |[BRHEBIXZABEETEFVH NUT M6X1
25 |NO118 x| - | x| x| 3 |& DPx17 #18 NEEDLE DPX17 (#18)
25 |NO116 - *| x| x| 3 |& DPx17 #16 NEEDLE DPX17 (#16)
26 (35254 x| k| x| % 1 |Ritvk THREAD STAND ASSY
27 | 8125 x| k| x| % 1 AEL OILIER
28 (38264 x| x| %] x| 1 [7—LRBMNT THREAD GUIDE
29 /30601 x| *x | x| x| 1 [F—LRBEFLERL BOLT, SOCKET M5X0.8 L=10
30 (90625 x [ x| %] x [ 1 [RTYFTvSv— SPRING WASHER, M5
31(61868-CC | * | x| x| * | 1 |BYTE) KNEE LIFTER ASSY
32 119332 | k| % | * 1 |BRLEIFIL Tl KNEE LIFTER BAR
33 [BS34756 x| x| x| x| 1 |@AYT KNEE LIFTER PLATE
34 [BS31885 x| x| x| x| 1 |BAYTHN— COVER, ; K-LIFTER PLATE
35 [B114967 x [ x| x| x| 1 [BRHATRby/— STOPPER, ;K-LIFTER PLATE
36 [B110087 * [ x| x| x| 1 |BRHTLE BOLT, SM15/64X28 L=8
37 [61868C x| x| x| x| 1 |BEFH#FGE BRACKET, KNEE LIFTER ASSY
38 (61868 x| x| x| x| 1 |[BBEFHRE BRACKET, KNEE LIFTER
39 (40976 * [ x| x| x [ 1 [BRETFE#EF LR SPRING
40 16035 * [ k| x| x| 1 [BREFE#EFREE41E SCREW, 3/32X56 L=2.7
41 17066 x| x| x| x| 1 |BRETFHFEERL SCREW, H/S 8X1.25 L=10
42 | 1872 x| [ x| x| 1 [RALVF(I5MM) HEXAGONAL WRENCH, 1.5
43 119456 * | % | %] x| 1 [RALVFOMM) HEXAGONAL WRENCH, 2
44 (19457 x| x| x| x| 1 [KRALUF25MM) HEXAGONAL WRENCH, 2.5
45 (19458 x| x| x| x| 1 [KALVFEMM) HEXAGONAL WRENCH, 3
46 19459 x| x| x| x| 1 [KALVFAMM) HEXAGONAL WRENCH, 4
47 |19460 x| x| x| x| 1 [KALVFGEMM) HEXAGONAL WRENCH, 5
48 (61798 - -1 *| x| 1 |[3—FA/1— CORD COVER
49 (40163 x| x| x| x| 1 |EEERZITIE HEAD REST
50 |61793C * | k| x| x| 1 [ERIWAGE) THREAD CRAMP ASSY.D
51 [61793 | k| x| * 1 |#t48Z THREAD CRAMP
52 (61794 * [ x| x| x| 1 |SHAREANELIEA SPRING COMPLESSON
53 161795 x [ x| x| x [ 1 [EHl SCREW TURSS M4X0.7 L=8

40




@ &% (-8BLV) / Accessories (-8BLV)

41



{FE5uEE1% (-8BLV) / Accessories (—-8BLV)

T

s
Gl

—

No. > = % DESCRIPTION

PARTS No.| % ? | aQTy
1 113260 * * 1 | 7T—72IFiRk TAPE STAND
2 (13263 * * 1 | T—T2FiktE TAPE STAND BAR
3 |13264 * * 2 |T=T2IHREFVE TAPE STAND BAR NUT M8X1.25
4 (12361 * * 1 |72 HRHN5— TAPE STAND BAR COLLAR
5 17047 * * 1 | F—F=2FRH5—1t SCREW 9/64X40 L=12
6 (61892 * * 1 | F—T=ZIT#HR TAPE STAND BAR PLATE
7 161838 * * 2 | T—T=ITERAT— COLLAR
8 |61777 * * 2 | FT—TZIHERILE SCREW M6X1 L=25

42










SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en

T273-0018 FER A RET2-13-6 CEh

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E—mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB85540 (0823)
Rev. 1.3



